
All-Process All-Container Integrated
Water Treatment Plant

全流程全集装箱式饮用水厂

Comply with WHO drinking water standards达到世界卫生组织饮用水标准



工厂生产、海上及陆地运输、安装调试

Manufacturing,shipping and installing

全部工期至多3～6月

All IN 3~6 MONTHS



10,000吨/日处理系统仅需占地300平米

10MLD WTP only requires land of 300m²

仅为传统施工方式的1/5 至1/3

1/5 to 1/3 of traditional construction

1.处理工艺 Treatment Processes
全流程全集装箱式饮用水厂(AAIWPT) 包含全部的水处理工艺，产水水质可以达到世界卫生组织要求

的处理标准，整体上，处理工艺可以分为如下四个方面：

All-Process All-Container Integrated Water Treatment Plant(AAIWTP)contains all necessary water
treatment units to meet WHO drinking water standards.Generally treatment processes fall into
following four units:

● 预处理 Pre-treatment

此单元包括混凝、气浮、沉淀、氧化、自清洗过滤器等多种预处理工艺的组合。预处理单元能够有

效地去除水中较大的颗粒物及有机物，减少后续膜系统污染，保障膜工艺的稳定运行。

This unit includes one or a combination of flocculation,air flotation,sedimentation,oxidation,
self-cleaning filter etc.The pre-treatment unit is an important process to lower the concentration
of larger particles and/or organic matter so that the water can be treated by following membrane
systems without causing server membrane fouling.

● 超滤 Ultrafiltration

超滤膜是去除水中浊度悬浮物及微生物的重要工艺，通常超滤膜产水的浊度可以达到0.2NTU 甚

至0.1NTU 以下。在后续需要像纳滤或反渗透膜等更高精度膜系统的应用中，超滤膜是保障水质可

以达到后续膜系统进水水质要的的重要预处理工艺。

Ultrafiltration (UF)membrane filtration process is the key unit to remove virtually allturbidity and
microorganisms in raw water.Usually UF membrane yields water with turbidity of lower than 0.2
or even 0.1 NTU.In applications where following treatment process includes more precise
membrane system like nanofiltration or reverse osmosis,UF membrane is the necessary process
to guarantee the water quality meets inflow requirements of those systems.

● 反渗透(应用苦咸水或海水)Reverse Osmosis(for brackish water or seawater)

在苦咸水或海水淡化项目中，需要应用到反渗透膜系统。反渗透膜是除盐系统中最常用的处理工

艺，对水中盐份的去除率可以高达99%。另外使用多级反渗透系统便可以实现更高的脱盐率要求。

In applications when raw water is brackish water or seawater,reverse osmosis(RO)membrane
process will be used.RO membrane is the most commonly used desalination process in the
industry being capable of removing up to 99%of dissolved salts in the water.Even higher salt
removal rate can be achieved by simply adding more stages of RO system.

● 消毒 Disinfection

饮用水处理的最后一道处理工艺是消毒，通过投加消毒剂，可以使产水中不包含任何可致病微生

物的存在，同时消毒剂还可以保证细菌病毒不再后续管网输送中再次生长。



The final treatment step for drinking water is disinfection.This process,by adding disinfectant,
is to guarantee that no pathogenic microorganisms exist in the treated water and no re-growth
in the distribution system.

淡水
freshwater

超滤
Ultrafiltration

海水或苦咸水
seawateror
brackishwater

V
反渗透

世界卫生组织标准
WHODrinking
WaterStandard预处理

Pre-treatment
消毒

Disinfection
个

→

AAIWTP treatment process diagram /AAIWPT 处理工艺示意图

2.AAIWPT 型号参数 Models ofAAIWTP
AAIWPT 由标准40尺集装箱作为设备载体而组成，每个集装箱尺寸约为12.0米*2.4米*2.4米，各个

工艺集装箱数量以及功能如下表所示。对于每个型号的 AAIWPT, 整体上各个功能集装箱的数量是根

据原水是地表淡水抑或是海水而定，但是可能根据如下情况进行调整：

AAIWTP consists of multiple 40-feet standard shipping containers.The dimensions of each container

is 12.0m*2.4m*2.4m.The number of containers and the function of each container is listed below.